660 RALLYE COSTUMER 2004 <2004><EU><9799D8>

ENGINE CASE
1201
1 ®ODOOO®
+ 2 x 590.30.196.,000,
1 x 580,30.023.300, 0015 060123,
0402 081600, 0551 060050
+ GETRIEBELAGER
TRANSMISSION BEARINGS
(1 x 565.33.093.000, 490.30,023.000,
585.33.025.000, 0412 303914)
ﬂ——___,,d—_:_ ING ——_f‘<—
(o \ o
of N
-1 €
®" N ]
Pos Part Number Description Additional Text Quantity
1* 5853000054430 ENGINE CASE CPL.W.TRAN.BEAR.04 BLACK 1.00
3 58530088000 PLUG VISUAL CHECK TRANSMISSION 1.00
4 0770020020 O-RING 20X2 VITON 1.00
5 50130027000 DOWEL 19 X15,1X12 1.00
6 51030026100 DOWEL 17 X 13 X 12 1.00
7 58530010000 CRANK SHAFT BUSH RALLYE 2001 2.00
9 58033097000 NEEDLE BEARING HK 2216 1.00
10 58330011000 SHIFT MECHANISM SUPPORT LC4'94 1.00
11 49030090000 DOWEL 9,8 X7 X 10 FS-E 4.00
15 56530017000 RETAINING PLATE 1.00
16 0991060166 FL.HEAD SCR.DIN7991-M6X16 2.00




18 58530080000 LOCATING SCREW 1.00
19* 0603082121 SEAL RING CU DIN7603- 8X12X1 1.00
20* 58530039300 ENGI.CASE GASKET POLY. 0,43 1.00
21 0985050103 OVAL HEAD SCR. DIN7985-M 5X10 1.00
22 0472200010 LOCKRING DIN 472 20X1MM 1.00
23 0412174012 CYLIND.ROLL.NJ 203 ECP/C3 2001 2.00
24 0625618050 BALL BEARING 61805 C3 1.00
26 58030010000 HOSE CONNECTOR M 20 X 1,5 1.00
27 58430095100 INSPECT.GLASS GW 20-7 MINERAL 1.00
28 58440091000 STOP DISK 33 X 58 X 1,5 1.00
29* 5853002600030 CLUTCH COVER OUTS.CPL.BLACK 04 1.00
30~ 5853000100030 CLUTCH COVER BLACK 2003 1.00
31 58530025000 CLUTCH COVER GASKET 2001 1.00
32 0770165024 O-RING 165X2,4 2001 1.00
33 58030020000 PLUG M 24X3 1.00
34 0770191015 O-RING 19,00X3,00 NBR 1.00
35 60030064090 OIL JET 90 M6X0,75 WS8 03 2.00
38 54403135000 PLASTIC CAP SFL10 1.00
39 44011076305 CABLE TIE 300/4,8MM BLACK 1.00
40 58530060000 SPROCKET COVER RALLYE 2001 1.00
41 54613038150 BUSHING 6,5X8X11 1.00
42 58530047000 CHAIN DAMPERSHEET 16/17T RAL. 1.00
44 58030021000 OILDRAIN PLUG W.MAG. M 12X1,5 2.00
45 58038017100 CU-SEAL RING DIN7603-22X27X2 1.00
46 58038019100 OIL DRAIN PLUG M22X1,5 1.00
47 58038022000 CU-seal ring DIN7603-12X18X1.5 4.00
48 0908120153 threaded plug DIN 908 M12x1.5 DUKE 2.00
50 58538023000 OIL PRES.SPRING 5 BAR RED 2001 1.00
51 58038028000 VALVE PISTON D=10MM 1.00
52 58033090000 NEEDLE BEARING RNA 4903 1.00
53 0760223270 SHAFT SEAL RING 22X32X7 BSL 1.00
55 58530399100 GASKET SET 660 RALLYE 03 1.00
60 0015060253 HH COLLAR SCREW M 6X25 WS=8 12.00
61 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 7.00
62 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 2.00
63 0015060403 HH COLLAR SCREW M 6X40 WS=8 450 SMR 2.00
66 0015060553 HH COLLAR SCREW M 6X55 WS=8 4.00
68 0015060653 HH COLLAR SCREW M 6X65 WS=8 1.00

*= New part




